FALCON 2034 =5 TEREX AERIALS
VERT'CAL LlFT Milwaukee, Wisconsin

S/N EDA (or EDB) 00101 and up

ILLUSTRATED
PARTS CATALOG

FOR MACHINE . —
SERIAL NUMBER

Part No. 89-750015 e Rev. "0.5", dated June 1996 o



FALCON 2034 (WITH LINK BOOM) ILLUSTRATED PARTS CATALOG

TABLE OF CONTENTS

INTRODUCTION
PRIMARY MACHINE COMPONENT GROUPS

SECTION 1: UNDERCARRIAGE
01.56: UNDERCARRIAGE ASSEMBLY

SECTION 2: SUPERSTRUCTURE
02.51: GROUND CONTROL ASSEMBLY

SECTION 3: BOOM
03.54: BOOM ASSEMBLY

SECTION 4: PLATFORM
04.59: PLATFORM ASSEMBLY

SECTION 7: GROUND CONTROL BOX
07.53: GROUND CONTROL BOX

SECTION 9: PLATFORM CONTROL CONSOLE
09.57: PLATFORM CONTROL CONSOLE

09.60: PLATFORM CONTROL ASSEMBLY

09.66: PLATFORM CONTROL ASSEMBLY

09.67: PLATFORM CONTROL ASSEMBLY

09.69: PLATFORM CONTROL BOX

SECTION 11: CYLINDERS

11.52: STEER CYLINDER

11.62: LIFT CYLINDER

11.63: BRAKE CYLINDER

11.88: CUSHION CYLINDER ASSEMBLY

SECTION 12: PUMP
12.51: PUMP AND MOTOR ASSEMBLY

SECTION 23: MANIFOLD
23.54: CONTROL VALVE ASSEMBLY

REV. JUNE 1996



FALCON 2034 (WITH LINK BOOM) ILLUSTRATED PARTS CATALOG

TABLE OF CONTENTS (CONTINUED)

SECTION 24: HYDRAULIC TANK
24.56: HYDRAULIC TANK ASSEMBLY

SECTION 26: MOTOR
26.55: WHEEL MOTOR ASSEMBLY

SECTION 27: VALVES
27.54: DIRECTIONAL SOLENOID VALVE ASSEMBLY

SECTION 99: DECALS

99.59: DECALS

99.63: DECALS (GERMAN STANDARDS)
99.71: DECALS (FRENCH LANGUAGE)
99.72: DECALS (SPANISH LANGUAGE)

REV. JUNE 1996



FALCON 2034 (WITH LINK BOOM) ILLUSTRATED PARTS CATALOG

PLATFORM
/ SECTION 4

— BOOM
SECTION 3
—CONTROL ASS'Y
O | 2 ‘ SECTION 2
\ ) ] (OPPOSITE SIDE)
UNDERCARRIAGE
SECTION 1

"DESCRIPTION PART NO.

PRIMARY MACHINE COMPONENT GROUPS

NEW JULY 1993



FALCON 2034 (WITH LINK BOOM) ILLUSTRATED PARTS CATALOG

INTRODUCTION

This lllustrated Parts Catalog is designed to help you identify and order the correct replacement parts for
use on SIMON FALCON 2034 VERTICAL LIFT PLATFORMS with LINK BOOM . . . SERIAL NUMBER
EDA (or EDB) 00101 AND ABOVE. All parts represented here are manufactured and supplied in
accordance with Simon Aerials quality standards. We recommend that you use GENUINE SIMON
AERIALS PARTS to insure maximum SAFETY and PERFORMANCE.

Prices for all parts listed in this Catalog can be found in a separate Spare Parts Price List. Please contact
Simon Aerials Parts Department for the latest edition of the Spare Parts Price List.

HOW TO USE THIS CATALOG
The Cover Page indicates the specific model or models covered by this Parts Catalog.

The “Table of Contents” pages list the specific sections, pages and page titles that are relevant to this
model, and contained in this Catalog. Only those pages that refer specifically to the FALCON 2034 are
included in this Catalog.

The "Primary Machine Component Groups" page illustrates the three major assemblies, along with their
"Section" number.

The Parts Catalog is divided into "Sections", numbered from 1 through 99. Each section contains the
individual parts that make up a major component, assembly oritem. The first three sections (1, 3 and 4)
contain the major assemblies, or "Primary Machine Component Groups". Sections that follow contain
sub-assemblies or components of these "major" assemblies.

If a part number is followed by a plate number in the "SEE SECTION" column, refer to the plate indicated
for a further breakdown of components for that part number. ltems with indented descriptions are
components of the non-indented item directly above.

When selecting parts for a specific machine, be sure to verify the machine model number, and serial
number or date code (found on the data plate). When ordering parts, always give:

1. Model and Serial Number
2. Item Part Number and Description
3. Order Quantity

If a part number is not listed for a selected item, please provide this additional information:

4, Parts Plate number, Item Number and Description of the desired item, OR
5. Part Number of the next assembly (Parent Part), if the desired item is not listed.

Some assembled items, such as hydraulic cylinders, may have been supplied by more than one source.
While the assemblies may be able to be used interchangeably, FOR SAFETY'S SAKE, do not mix
components or repair kits. Please confirm the make of the assembly on the unit before ordering or
installing replacement parts.

Left and right-hand, front and rear should be determined as though you are standing on the Platform, with
the steering wheels to the front. All dimensions are in inches unless otherwise specified.

SIMON AERIALS INC. reserves the right to change, improve, modify or expand features of its equipment.
Therefore, specifications, models or equipment are subject to change without notice, and withoutincurring
obligation to change, improve, modify or expand features of previously delivered units. -

All SIMON AERIALS INC. manuals are periodically updated to reflect changes that occur in the
equipment. Please contact Simon Aerials Technical Support Department with any questions you may
have regarding your particular machine, or the availability of more recent manuals.

NEW JULY 1993



PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QTy.
1 UNDERCARRIAGE WELDMENT
2311120 U.S.; Europe (except Germany) 1
2315350 _ ‘ German standards (wrth foot guard across rear) 1

4| 2304540 | |  SPINDLE WELDMENT (right 1
SPINDLE WELDMENT (left)
2304530 earlier version, without bushing for steer cylinder 11

08:050000 | | FITTING, GREASE (1/8", straight)
08-066300 CAP, GREASE FITTING (White plastic)
02-019800 | HUB ASSEMBLY,

- 02- 019802
02-019804 CONE AND ROLLER, BEARING (inner)
02 01 9803 CONE AND ROLLER BEARING (outer)

%

02-019502 | "PIN, COTTER
2161030 PIN, SPINDLE (1" x 8-11/16")
08-060500 | | BEARING, THRUST (Oilite, 1" 1.D., 2 O.D.)

2314170 | | PIN. LOCK (‘Eye” type, later version)
07-003045 CAP SCREW, HEX HEAD (3/8'-16 x 1") (for "Eye" type pin)
07-065016 | WASHER, HELICAL LOCK (3/8") (for "Eye" type pin)

07-058400 | | NUT, LOCK (1/2"-13, Grade 8)
07-062018 WASHER, FLAT (1/2")
04-034300 | 11.52 | CYLINDER, STEER

@

TITLE UNDERCARRIAGE, FALCON 2034 (PLATE 1 OF 4)
PLATE 0156 |SIMON AERIALS INC.  wvswm | N0 3532930




69 thru 72

63 thru 68 %

26, 27 \Q
25N

/

29, 30, 31, 32
29, 30, 31, 3

Art # A01.56003E

TITLE UNDERCARRIAGE, FALCON 2034 (PLATE 1 OF 4)

SIMON AERIALS INC.  wwewnss | nor 3532930 [S2™ 01.56




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION Qry.
35 | 2308990 PIN, STEER CYLINDER (Straight type, earlier version) 2
36 | 07-070506 PIN, COTTER (1/8" x 1-1/4") (for straight pin) 3
37 | 07-098000 PIN, COTTER (hairpin) (1/8" x 1-1/4") (for lower left side) 1

41| 06-003500 90°VELBOW MALE 37° TO NPT (4-4 CTX-S) 5

42 | 07-003045 CAP SCREW, HEX HEAD (3/8"-16 x 1", Grade 5) 2
43 | 07-060016 | WASHER, FLAT (3/8"SAE) | 2

06040000 | | CONNECTOR, STRAIGHT THREAD (6-10 F50X)
07-003091 SCREW, HEX HEAD (1/2"-13 x 2-1/2", Grade 5)
2311240 | | HUB, REAR WHEEL

WHEEL AND TIRE ASSEMBLY (for 3 wheels without braké)
02-031200 Black ribbed solid tire
02-031000 ‘ White ribbed non-marking solid tire

S

04- 033800' - | CYLINDER, CUSHION
04-033801 SEAL KIT, CUSHION CYLINDER
04-033802 SPRING

06-056000 | | BRANCH TEE, SWIVEL NUT (6 S6X-S)
09-005700 CLAMP, WORM (1-1/8" to 3")
3533560 | VALVE ASSEMBLY, CHECK_

06-039800 CONNECTOR (6 F50X-S)
07-023019 SET SCREW, SOCKET HEAD (1/4'-20 x 3/8", Grade 5)
03-493700 | | SWITCH, LIMIT (Side rotary)

TITLE UNDERCARRIAGE, FALCON 2034 (PLATE 2 OF 4)
MATE 0156 |SIMON AERIALS INC.  sevwunm |no 3532930




69 thru 72

63 thru 68 \ \%
26, 27
6, pe

29, 30, 31, 327 28 /
29, 30, 31, 32

3—

Art it AO1.56003E

TITLE UNDERCARRIAGE, FALCON 2034 (PLATE 2 OF 4)

SIMON AERIALS INC.  wwemns | o 3532930 |jma™ 01.56




PARTS LIST
SEE
ITEM| PARTNO [SECTION DESCRIPTION Qry.
73 | Seeplate..| 0251 | GROUND CONTROL COMPONENTS (Parts breakdown) 1
74 | Seeplate..| 24.56 TANK WELDMENT, HYDRAULIC 1
75 01-081501 ELEMENT, FILTER 1

07-098300 3
80 | 07-062018 WASHER, FLAT (1/2") 3
07-058400 LOCK Grade 8 3

i

83 | 10-031000 | SAF-STEP [Black, 4" (102 mm) wide]
[Bulk item, order as needed. 6 Ft (1.8 M) used here] AR.
84 e EATTERY. (6 Vot DO)
) 0l 17 Amp ho )

86 | 10-005600 | WASHER, FENDER (3/8") 2
87 | 07-056016 NUT, WING (3/8"-16) 2
88 | CABLE, BATTERY (Black)

89 CABLE, BATTERY (Red)
03-506700 Battery positive to connector [46" (1.2 M) long] 1
03-506900 | Motor relay to connector [55" (1.4 M) long] 1

03-478300 | 40 Amp, 115 VAC, 60 Hz input, 24 VDC output (U.S.) | 1

03-480800 40 Amp, 230 VAC, 50 Hz input, 24 VDC output
(for all European applications except Germany ' 1

e

94 | 07-044014 NUT, ACORN (1/4'-20, Stainless steel) | 4
95 | 07-062014 WASHER, FLAT (1/4") .

i

TITLE UNDERCARRIAGE, FALCON 2034 (PLATE 3 OF 4)

PATE 0156 |SIMON AERIALS INC.  evsunss |no T 3532930




115, 110
119,
120,
122

105 thru 108 Aw

86, 87 88

103

111, 11
109

2,113

TITLE UNDERCARRIAGE, FALCON 2034 (PLATE 3 OF 4)

SIMON AERIALS INC.  evzsin. o

PART
NO.

3532930

PLATE
NO.

01.56




PARTS LIST
SEE

ITEM PART NO SECTION DESCRIPTION QTY.
96 | 2224630 | PANEL, CONTROL ASSEMBLY REAR (shown) 1
97 | 07-050016 | NUT, LOCK (3/8"-16, Grade 5) 1
98 | 07-062016 | WASHER, FLAT (3/8") N !
101] 07-003027 CAP SCREWs HEX HEAD (5/16"-18 x 1-1/2", Grade 5) | A.R.
102| 07-062015 WASHER, FLAT (5/16") AR.
103] 07-050015 | NUT, LOCK (:51/1 6'-18, Grade5) ~ |AR.

for modls with optlonél' access door for battery charger
COVER (Left . . . Pump side)
for models with access opening for control panel

NUT, LOCK (#8-32, Grade 5)
HOOK, COVER LATCH
110 2310320 DOOR VALVE AND HYDRAULIC TANK ACCESS

NUT, ACORN (1/4"-20, stainless steel)
LEVER, LATCH ADJUSTING (Black finish)

DOOR CHARGERAACCESS (includes hinge) (o‘ptlon)

MACHINE SCREW, ROUND HEAD (#10-24 x 3/8“)
07-098700 ~ | NUT, ACORN (Low crown) (#10-24, stainless steel, Grade 5)
10 159200 | LATC[—I ADJUSTABLE GRIP

3Ft(.9 M) needed thls appllcatlon']
GASKET, DOOR [Bulk item, order as needed.]

TITLE UNDERCARRIAGE, FALCON 2034 (PLATE 4 OF 4)
PLATE 0156 |SIMON AERIALS INC.  wwsanss |no | 3532930




104 112, 113, 114

110
116,
120,
121,
123

106 thru 109 A]l

TITLE UNDERCARRIAGE, FALCON 2034 (PLATE 4 OF 4)

SIMON AERIALS INC.  wwsunis | no 3532930 |jo' = 01.56




3 | See plate
4 See plate
5[ 01 081501

06-039500
07-003037
07-062015

06-039800
06-044300
06:044800

06-055800
06-057600
06-060300

06040200
01-018900
3532880

S&e hplate |
06-039500
06-039800

PARTS LIST
SEE
ITEM| PARTNO [SECTION DESCRIPTION QrYy.
1 2316280 SUBPLATE, GROUND CONTROL
(For earlier versions. Ground electrical control frame is
welded to the Undercarriage deck . . 1

GROUND ELECTRICAL CONTROL COMPONENTS (ref.)
TANK ASSEMBLY, HYDRAULIC 1
ELEMENT, FILTER [10 micron, 18 GPM (68 L/ mm)%lsg,‘“"“ 1

CONNECTOR STRAIGHT THREAD (
CAP SCREW, HEX HEAD (5/16"-18 x 4-1/2", Grade 5)

WASHER, FLAT (5/16")

CONNECTOR, STRAIGHT THREAD (6 F50X S)
ELBOW, STRAIGHT THREAD (4 C50X-S)
ELBOW, STRAIGHT THREAD (8 C50X-S)

BRANCH TEE, SWIVEL NUT (4 S6X-S)
NUT, TUBE (8 BTX-S)

'REDUCER, TUBE END (8-6 TRTX-S)

CONNECTOR STRAIGHT THREAD (8 -6 F50X-S)
VALVE, FLOW CONTROL (#6 SAE)

_TUBE ASSEMBLY, HYDRAULIC
) ol

Bttt 2 Nt

MOTOR AND PUMP ASSEMBLY
CONNECTOR, STRAIGHT THREAD (4-6 F50X)

“CONNECTOR STRAIGHT THREAD (6 F50X-S)

TITLE GROUND CONTROL COMPONENTS, FALCON 2034 (LINK BOOM)
PLATE 0251 |SIMON AERIALS INC.  scvam |no 3532980




13 thru 25

33 thru 36

Art# A02.51001E

TITLE  GROUND CONTROL COMPONENTS, FALCON 2034 (LINK BOOM)

SIMON AERIALS INC. .o | o 3532980 [ha'™ 0251




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
A-A| 3532770 BOOM ASSEMBLY (with beacon pad and hose cover studs) 1
A-A| 3532940 BOOM ASSEMBLY (no beacon pad or hose cover studs) 1

FEEST 5 SR % o ' ; s i : o S »&m& ! -
2 | 08-067500 BEARING, SLEEVE (2" 1.D., 2-1/4" O.D., 2" long) 4
3 | 2304370 PIN, LOWER BOOM (2" x 7-3/16") (at base post) 1
4 | 2304380 PIN, LOWER BOOM (2" x 16-1/4") (at mid post) B —

¢ ; ht o

g
2088

e ? §*‘ i ; a 3 mﬁ ;x 3.»>, ! . g .
08-066800 BEARING, SLEEVE (1-1/2" 1.D., 1-3/4" O.D., 1-1/2" long)
2304390 PIN, LOWER PARALLEL ARM (1-1/2" x 7-5/32") (base end)

2304410 PIN, LOWE

08-066300 CAP, GREASE FITTING (White plastic)
2304000 MID-POST WELDMENT
04-037500 | 11.62 | CYLINDER, LIFT

2312480 | OLDING (optional in place of velocity fuse)
01-097505 CARTRIDGE, HOLDING VALVE
01-097518 ~ SEALKIT, CARTRIDGE

csrmeorssssnirnny soseomese ooy

L)

07-062014 | | WASHER, FLAT (1/4")
2304510 PIN, LIFT CYLINDER (2" x 6") (rod end)
PIN, KEEPER [straight pin, 3-5/8" (93 mm) long]

s Wbt

2308600 | | SPACER, BEARING
08-050000 FITTING, GREASE (1/8", straight)
2313460 | PIN, LINK (2" x 5-29/32") (to lower boom)

TITLE BOOM ASSEMBLY (LINK TYPE) , FALCON 2034 (PLATE 1 OF 2)
PLATE PART
no. 03.54 |SIMON AERIALS INC.  ewoussss | No.




with beacon mount and metal hose cover

23, 24, 25

17 thru 22

\13, 14

Art # A03.54001E

TTLE  BOOM ASSEMBLY (LINK TYPE) , FALCON 2034 (PLATE 1 OF 2)

SIMON AERIALS INC.  wwrowvs | No PLATE  03.54




PARTS LIST

”

0

5170300
08-041100
230439

30
0

TN

Siahinshig
08-066800
2304400
0

R
G

_COVER, HOSE (Metal.

RING, RETAINING (2")
PIN, UPPER BOOM (1

W]
@ E:

% : : 3

"1.D., 1-3/4" O.D., 1-1/2"

i

BEARING, SLEEVE (1-1/2" 1.D., 1-3/4" O.D., 1-1/2" long)

PIN, UPPER PARALLEL ARM (1-1/2" x 7-7/8") (at mid post)

PIN, UPPER PARA

[Bulk iter;i, order as nee

LLEL ARM (1-1/

e

C
ed]

2" x 7-5/32"

) (at

platform

CABLE, ELECTRICAL (SJO, 4 conductor, #16 AWG)

[Bulk item, order a

& ] 2
30 Ft (9.2 M) needed thi

S needed.

S

application

CABLE, ELECTRICAL (SJO, 25 conductor, #16 AWG,

with PVC ¢

Ft (. M)

needed this apbllcatlon]

over) [Bulk item, order as needed.

SLEEVE, PLASTIC COIL [1" (25 mm) dia.]

GUIDE, HOSE (Plastic.

__[Bulk item, order as needed.

Used instead of metal hose cover in some applications.)
Optional with plastic hose guide.)

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
37 | 2303840 BOOM WELDMENT, UPPER (with bearings) 1
38 | 08-066800 BEARING, SLEEVE (lower end)
(1-1/ 2

TITLE BOOM ASSEMBLY (LINK TYPE) , FALCON 2034 (PLATE 2 OF 2)
P PART
PLATE 03.54 |SIMON AERIALS INC.  sevowv |no.

-



0 b ~ \CD/Q
29 ﬁ 42 27 Art # A03.54002E

TMLE  BOOM ASSEMBLY (LINK TYPE) , FALCON 2034 (PLATE 2 OF 2)

TE
SIMON AERIALS INC.  wwromvrs | no PLATE 03.54




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
PLATFORM ASSEMBLY
3532950 with solid metal floor, but no roll out deck 1
3532960 with solid metal floor and roli out deck , 1

03-062100
03-067000
03-062200

07-062014
07-050014
%ie lat’ev.

07-003049
07-062016

07-050016 _

B e

2308050
2308050

07-:003009

10-214600
07-029365

07-003008

07-062014

07-05001 4
ot

BOX, DUPLEX OUTLET (weatherproof) 1
OUTLET, DUPLEX (125 Volt AC, 20 Amp, self grounding) 1
COVEF{, DUPLEX OUTLET (weatherproof) . 1

WASHER‘ FLAT (1/4")
NUT, LOCK (1/4"-20, Grade 5)
CONSOLE PLATFORM CONTROL

CAP SCREW, HEX HEAD (3/8"-16 x 2", Grade 5)
WASHER, FLAT (3/8")
NUT, LOCK (3/8"-16)

RAILING. END (without roll out deck)
RAILING, END (with roll out deck)
CAP SCREW, HEX HEAD (1/4"-20 x 2",

R caditie

(Rectangular Option with 10-214600. Uses #12 SCrews)
WASHER (Nylon. Option w/ 2316330. Uses 1/4"-20 screw)
SCREW, HEX WSHR HEAD g#12 14 x 1", self drill, w/ seal)

CAP SCREW, HEX HEAD (1/4"-20 x 1-3/4", Grade 5)
WASHER, FLAT (1/4")
LOCK (1/4'-20, Grade 5)

TITLE  PLATFORM ASSEMBLY, FALCON 2034 (WITH LINK BOOM) (PLATE 1 OF 2)

PLATE
NO.

04.59

SIMON AERIALS INC. NEW 29 JUN., 1993 bplg.RT




]

14,15, 16

Art # A04.59001E

[7me PLATFORM ASSEMBLY, FALCON 2034 (WITH LINK BOOM) (PLATE 1 OF 2)

SIMON AERIALS INC. oo | o PLATE 04.59




PARTS LIST

ITEM

PART NO

37
38
39

TITLE PLATFORM ASSEMBLY, FALCON 2034 (WITH LINK‘BOOM) (PLATE 2 OF 2)

2315830
2311210

08-071100

s

07-003004
07-065014

oczipadt

07-003049
07-050016
2224470

St o &

07-003029
07-050015
07-003029

07-015003
07-050014
10-165600

SEE
SECTION DESCRIPTION QTY.
The following items are used only with the optional
ROLL OUT DECK EXTENSION:

4
DECK WELDMENT, ROLL OUT (with solid metal floor) 1
BEARING, BALL . . 4

i z ' e o -
CAP SCREW, HEX HEAD (1/4"-20 x 7/8", Grade 5)
WASHER, HELICAL LOCK (1/4")

LDMEN 4"

CAP SCREW, HEX HEAD (3/8"-16 x 2", Grade 5)
NUT, HEX LOCK (3/8"-16, Grade 5)
RAIL, MID

CAP SCREW, HEX HEAD (
NUT, HEX LOCK (5/16"-18)
CAP SCREW, HEX HEAD (5/1

it

SCREW, HEX WASHE
(#12-14 x 1", self drilling, with rubber seal)

sensitive, 1-1/8" wide)

CAP SCREW,
NUT, HEX LOCK (1/4"-20, Grade 5)
CAP, NYLON

PLATE
NO.

04.59

SIMON AERIALS INC. NEW 29 JUN., 1993 l:lg'RT




Art # A04.59003E

TITLE P ATFORM ASSEMBLY, FALCON 2034 (WITH LINK BOOM) (PLATE 2 OF 2)

SIMON AERIALS INC.

NEW 29 JUN., 1993

PART
NO.

PLATE
NO.

04.59




PARTS LIST

N:'i..’sh
16
17

19

20

03-437300

93496300

03- 454900
03-437200
03- 020500

03-030500

01-225700
03 4241 00

03-603600

03-074000

, GROUND CONTROL BOX (mcludes hn;ge)

! gl ag
DECAL GROUND CONTROL BOX (German Ianguage)

BUTTON, EMERGENCY STOP
(Red, twist to release) (standard)

4
'BLOCK CONTACT (normally closed)

for twist style button
for lllumlnated button

g e )
'BASE, SWITCH MOUNTING

BLOCK, CONTACT (normally open)
SWITCH, TOGGLE

METER, HOUR (option)

“O”-RING (Meter seal to panel)

METER, BATTERY (option)
:

l
CONTACTOR, DC (can relay)

(24 Volt DC, normally open, single pole, single throw)

CABLE (Black, 9-3/4" long, #4‘ AWG, 3/8"

" lugs
X e

SEE
ITEM| PARTNO [SECTION DESCRIPTION ‘ QTY.
1 FRAME WELDMENT, GROUND CONTROL
(Ref. only. Part of undercarriage or control weldment.) 1
2 2315370 1

TITLE GROUND ELECTRICAL CONTROLS, FALCON 2034 (LINK BOOM)
PLATE 0753 |SIMON AERIALS INC.  cuvsown.ion |NO. |




34

VAT

@ LIFT

....... DOWN

CIROU%(B))REAKER

§;ﬂnm1mmmms

- /=
i ore
‘‘‘‘‘‘‘‘‘‘ . GROUNY PLATFORM up
!

\

_-mmﬁwml T
15, 14 21,
16 22,
16,17, 18 23,
24
6,7, 8
16,17, 18
TITLE GROUND ELECTRICAL CONTROLS, FALCON 2034 (LINK BOOM)

PART

SIMON AERIALS INC- NEW 30 JUN., 1993 NO.

PoTE 07.53




PARTS LIST

ITEM

PART NO

SEE
SECTION

DESCRIPTION

27
28

32
33

TITLE

o e

"03-46870
2162330
07-056016

IR '~'->:~§:»~E e

03-467900

07-062014
03-05170

DTS

3R
i s

o

o
S

-
o

s

..,v
g

GROUND ELECTRICAL CONTROLS, FALCON 2034 (LINK BOOM)

DoNR ! SRR

ALARM, DESCENT
(20 to 28 Volt DC, 75 dba, 1/2 second pulse)
MACHINE SCR
4

NUT, L
WASHER, FLAT (1/4")
RAIL, TERMINAL [1M (39.4°) I

S8R

L (solid 1
FANNING STRIP
NUT, WING 3£816 Grade 5

PLATE
NO.

07.53

SIMON AERIALS INC.  wvww | oo




=
STRP GroUN, OFF pLATFORM P
N

@

DOWN

Cl RCUIT((B)REAKER

16,17,18

Ant # A07.53001E

9, 10, 11 / 12,13
16, 17, 18

TITLE GROUND ELECTRICAL CONTROLS, FALCON 2034 (LINK BOOM)

SIMON AERIALS INC.  wcveomnn | ng PLMTE  07.53




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qry.
3533030 CONSOLE, PLATFORM CONTROL (Type 1)
Note: The "Type 1" control uses a decal with Black lettering on a
White background. See Parts Plate 09.60 for "Type 2" control,
which has white lettering on a black decal. 1
1 BOX, JUNCTION (13-1/4" x 3-1/8" x 2-5/8". Includes cover.)
03-436400 Undrilled box. Must be drilled to fit this application. 1
2315120 Drilled to fit this application. Please specify if drilling for "one
piece” mounting bracket 222 4490 is required. 1
2 | 10-121700 DECAL, PLATFORM CONTROL (English language) 1
10-146300 DECAL, PLATFORM CONTROL (German language) 1
3 | 03-409800 BUTTON, EMERGENCY STOP (Red, "twist fo release” fype) 1
03-706100 BUTTON, EMERGENCY STOP (Red "pull to release” type) 1
4 | 03-454900 BASE, SWITCH MOUNTING
5 | 03-437300 BLOCK, CONTACT (normally closed) 1
6 | 03-020400 SWITCH, TOGGLE (Lift/ Drive speed)
(2 position, maintained contact, single pole) 1
7 | 03-020300 SWITCH, PUSH BUTTON (for optional horn) 1
8 DIODE, BLINKING (for optional "Low battery" indicator)
03-481200 Red, 1.75 mm (.069") diameter 1
03-506400 Red, 10 mm (.39") diameter 1
9 | 03-481300 HOLDER, PANEL MOUNT (for 1.75 mm diode) 1
03-506500 HOLDER, PANEL MOUNT (for 10 mm diode) 1
10 | 03-481100 RESISTOR (470 Ohm) (for 1.75 mm diode) 2
03-506600 RESISTOR (100 Ohm, 1/4 Watt) (for 10 mm diode) 2
11 03-026800 SWITCH, TOGGLE (Drive)
(3 position, momentary contact, double pole) 1
12 | 03-020500 SWITCH, TOGGLE (Lift) (3 position, momentary contact, single pole) 1
13 | 03-020500 SWITCH, TOGGLE (Steer) (3 position, momentary contact, single pole] 1
14 | 03-497900 SEAL, PANEL 4
15 | 03-506200 SEAL, TOGGLE SWITCH (option) 4

TITLE

Simon Aerials Inc.

PLATFORM CONTROL ASSEMBLY, FALCON 2034/ 2548

SECTION 09. [ PLaTE NO. 57 [ PaGE 01 REV. _

[DaTED
22 NOV., 1993

WA

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280
Fax 414-355-3172

w353 3030




11, 14, 15
12, 14, 15
13, 14, 15

Note decal is white with
black lettering

/Slmon Aerlals Inc. - TITLE I
10600 West Brown Deer Road PLATFORM CONTROL ASSEMBLY, FALCON 2034/ 2548

Milwaukee Wisconsin 53224 USA

<
\:g",jr"(';gggm'nf)‘)glﬂasg'z“_%gao PART 353 3030 REV. _ IE:LES,ms SECTION 09. [PLate N0.57 |PAGEO-|

Fax 414-355-3172




PARTS LIST

SEE

ITEM PART NO SECTION DESCRIPTION Qry.
16 | 03-479300 ALARM, TILT (60 to 80 db) 1
17 | 03-700400 GRIP, CORD (1/2", .236" o .434" dia.) 1
18 | 03-055500 NUT, CONDUIT LOCK (1/2", sealing) 1
19 | 03-085200 CABLE, ELECTRICAL (SJO, 2 conductor, #16 AWG)

(Bulk item, order as needed. 5-1/2 ft [1.7 m] required here) AR.
20 | 03-700500 GRIP, CORD (3/4", .545" 10 .708" dia.) 1
21 | 03-055600 NUT, CONDUIT LOCK (3/4") 1
22 | 03-700700 SWITCH, FOOT OPERATED 1
23 | 03-465602 MICROSWITCH 1
24 | 03-612300 GUARD, FOOT SWITCH (Option. Includes hardware) 1
25 | 07-008354 CAP SCREW, SOCKET HEAD (#10-24 x 1-1/4") 4
26 NUT, HEX (#10-24) 4
27 | 07-062011 WASHER, FLAT (#10) 4
28 | 2161460 BRACKET, CONTROL CONSOLE (optional with ltem 29) 2
29 [ 2224490 BRACKET, CONTROL CONSOLE (optional with Item 28) 1
30 [ 11-082100 PIN, HITCH (5/16" x 2-1/2", with 6" lanyard) 1
31 07-008354 CAP SCREW, SOCKET HEAD (#10-24 x 1-1/4", Grade 8)

(for "two piece" mounting brackets 216 1460) 4
32 | 07-050011 NUT, LOCK (#10-24, Grade 2) (for bracket 216 1460) 4
33 | 07-062011 WASHER, FLAT (#10) (for bracket 216 1460) 8
34 | 07-003006 CAP SCREW, HEX HEAD (1/4"-20 x 1-1/4", Grade 8)

(for "one piece" mounting bracket 222 4490) 2
35 | 07-050014 NUT, LOCK (1/4"-20, Grade 5) (for bracket 222 4490) 2
36 [ 07-060014 WASHER, FLAT (1/4™) (for bracket 222 4490) 4
37 | 10-161900 TAPE, POLYETHYLENE (Pressure sensitive, 1-1/8" wide)

(Bulk item, order as needed) AR.
TITLE Simon Aerials Inc.

PLATFORM CONTROL ASSEMBLY, FALCON 2034/ 2548 / 10600 West Brown Deer Road
[ PLATE NO [ Pace REV. | DATED PART \ Pt e sc047SHON

N 0, 57 1P Q2T LI e o) 353 3030 | ANz g nvsezaze




22 23—

Art # AD9..

11,14, 15

12, 14, 15

13,14, 15

Note decal is white with
black lettering

Simon Aerlals Inc.
/ 10600 West Brown Deer Road

Milwaukee Wisconsin 53224 USA
\ Parts Phone 1-800-47-SIMON
\ 24 Hr (Machine) 414-362-8280

N oy 114.355.3172

A

TITLE

PLATFORM CONTROL ASSEMBLY, FALCON 2034/ 2548

w353 3030

REV.

| paTED
22 NOV., 1993

SECTION 09. | PLATE NO. 57 | PAGE 02




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qry.
3534710 CONSOLE, PLATFORM CONTROL (Type 2)
Note: The "Type 2" control uses a decal with White leftering on a
Black background. See Parts Plate 09.57 for "Type 1" control,
which has black lettering on a white decal. 1
1 BOX, JUNCTION (13-1/4" x 3-1/8" x 2-5/8". Includes cover.)
03-436400 Undrilled box. Must be drilled fo fit this application. 1
231 5330 Drilled to fit this application. Please specify if drilling for "one
piece” mounting bracket 222 4490 is required. 1
2 DECAL, PLATFORM CONTROL (English language)
Decal has white lettering on black background, and: 1
10-165000 area surrounding Emergency Stop button is yellow 1
No Part No. area surrounding Emergency Stop button is also black
(Obsolete style. Replace with Part No.10-165000.) 1
3 | 03-409800 BUTTON, EMERGENCY STOP (Red, "twist to release" type) 1
03-706100 BUTTON, EMERGENCY STOP (Red "pull to release” type) 1
4 | 03-454900 BASE, SWITCH MOUNTING 1
5 | 03-437300 BLOCK, CONTACT (normally closed) 1
6 | 03-020400 SWITCH, TOGGLE (Lift/ Drive speed)
: (2 position, maintained contact, single pole, single throw) 1
7 | 03-402500 SWITCH, PUSH BUTTON (for optional horn) 1
8 | 03-402800 PUSH BUTTON (Blue) 1
9 | 03-402600 BEZEL, PUSH BUTTON 1
10 | 10-151000 CAP, PUSH BUTTON (Black) 1
11 03-701300 DIODE, BLINKING (for optional "Low battery" indicator)
(Red [24 Volt DC]) 1
12 | 03-026800 SWITCH, TOGGLE (Drive)
(3 position, momentary contact, double pole) 1
13 | 03-020500 SWITCH, TOGGLE (Lift) (3 position, momentary contact, single pole) 1
14 | 03-020500 SWITCH, TOGGLE (Steer) (3 position, momentary contact, single pole] 1
15 | 03-497900 SEAL, PANEL 4
16 | 03-506200 SEAL, TOGGLE SWITCH (option) 4

TITLE

Simon Aerials Inc.

PLATFORM CONTROL ASSEMBLY, FALCON 2034/ 2548

Milwaukee Wisconsin 53224 USA

/ 10600 West Brown Deer Road

W

\ Parts Phone 1-800-47-SIMON
\ 24 Hr (Maching) 414-362-8280

A o, 414.355.3172

SECTION 09. | PLATE NO. 60 | PAGE 01 REV. _ | DATED PART 353 4710

22 NOV.,, 1993 [NO.




12, 15, 16
13, 15, 16
/ y
14, 15, 16
ey d

Note decal is black with
white lettering

TITLE

P 10500 st town b s PLATFORM CONTROL ASSEMBLY, FALCON 2034/ 2548

\ Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON 75 oy REV. | DATED SECTION PLATE NO. PAGE
2 oy nesezazn | T 353 477() - 10D, e =™ 09, P60 1P Q1

W




PARTS LIST

SEE

ITEM | PART NO SECTION DESCRIPTION Qry.
17 | 03-479300 ALARM, TILT (60 fo 80 db) 1
18 | 03-700400 GRIP, CORD (1/2", .236" o .472" dia.) 1
19 [ 03-055500 NUT, CONDUIT LOCK (1/2") 1
20 [ 03-700500 GRIP, CORD (3/4", with .55 to .71" dia. seal) 1
21 | 03-055600 NUT, CONDUIT LOCK (3/4") 1
22 [ 03-085200 CABLE, ELECTRICAL (SJO, 2 conductor, #16 AWG)

(Bulk item, order as needed. 5-1/2 ft [1.7 m] required here) AR.
23 | 03-700700 SWITCH, FOOT OPERATED 1
24 | 03-465602 MICROSWITCH 1
25 | 03-612300 GUARD, FOOT SWITCH (Option. Includes hardware) 1
26 | 07-008354 CAP SCREW, SOCKET HEAD (#10-24 x 1-1/4") 4
27 NUT, HEX (#10-24) ‘ 4
28 | 07-062011 WASHER (#10) 4
29 | 216 1460 BRACKET, CONTROL CONSOLE (optional with Item 30) 2
30 [ 222 4490 BRACKET, CONTROL CONSOLE (optional with Item 29) 1
31 11-082100 PIN, HITCH (5/16" x 2-1/2", with 6" lanyard) 1
32 | 07-008354 CAP SCREW, SOCKET HEAD (#10-24 x 1-1/4", Grade 8)

(for "two piece" mounting brackets 216 1460) 4
33 | 07-050011 NUT, LOCK (#10-24, Grade 2) (for bracket 216 1460) 4
34 | 07-062011 WASHER, FLAT (#10) (for bracket 216 1460) 8
35 [ 07-003006 CAP SCREW, HEX HEAD (1/4"-20 x 1-1/4", Grade 8)

(for "one piece" mounting bracket 222 4490) 2
36 | 07-050014 NUT, LOCK (1/4"-20, Grade 5) (for bracket 222 4490) 2
37 | 07-060014 WASHER, FLAT (1/4") (for bracket 222 4490) 4
38 | 10-161900 TAPE, POLYETHYLENE (Pressure sensitive, 1-1/8" wide)

(Bulk item, order as needed) AR.

Simon Aerlals Inc.
10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA

TITLE

PLATFORM CONTROL ASSEMBLY, FALCON 2034/ 2548

Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280
Fax 414-355-3172

WA

SECTION () | PLATE NO. 60 | PAGE 02|™" - lDz’;TEJ%v.,wgs :gI?T 353 4710




12 15, 16
13,15, 16
/
, 14,15, 16

Note decal is black with
white lettering

Simon Aerials inc. TITLE

10600 West Brown Deer Rood PLATFORM CONTROL ASSEMBLY, FALCON 2034/ 2548

Milwaukee Wisconsin 53224 USA

Pars Phone 1-800-47-SIMON

N 24 Qe 143624720 PART 353 4710 REV. _ |2D§Tl58v” 100 SECTION 09. [ PLaTE NO.60 | PAGE 02

A




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qry.
CONSOLE, PLATFORM CONTROL 1
No Part No. "Type 1" control (Decal has Black lettering on White background)
: (Obsolete version, superceded by "Type 2", below.)
3537120 "Type 2" control (Decal has White lettering on Black background)
1 BOX, JUNCTION (13-1/4" x 3-1/8" x 2-5/8". Includes cover.) 1
03-436400 Undrilled box. Must be drilled to fit this application.
231 9770 Drilled to fit “Type 1" application. Please specify if drilling
for "one piece" mounting bracket 222 4490 is required.
228 9920 Drilled to fit "Type 2" application. Please specify if drilling
for "one piece" mounting bracket 222 4490 is required.
2 DECAL, PLATFORM CONTROL 1
10-121700 Black lettering on White background (English language)
10-169200 White lettering on Black background (English language)
10-169500 White lettering on Black background (German language)

3 BUTTON, EMERGENCY STOP 1

03-409800 Red, "twist to release" type

03-702000 Red "pull o release" type
4 | 03-454900 BASE, SWITCH MOUNTING
5 | 03-437300 BLOCK, CONTACT (normally closed) 1
6 | 03-486200 SWITCH, TOGGLE (Lift/ Drive speed)

(2 position, maintained contact, double pole) 1

7 SWITCH, PUSH BUTTON (for optional horn) 1

03-020300 for "Type 1" control

03-402500 for "Type 2" control
8 | 03-402800 PUSH BUTTON (Blue) (for "Type 2" control)
9 | 03-402600 BEZEL, PUSH BUTTON (for "Type 2" control)

10 [ 10-151000 CAP, PUSH BUTTON (Black) (for “Type 2" control)
11 DIODE, BLINKING (for optional "Low battery" indicator) 1

03-481200 Red, 1.75 mm (.069") diameter
03-506400 Red, 10 mm (.39") diameter

12 | 03-481300 HOLDER, PANEL MOUNT (for 1.75 mm diode)
03-506500 HOLDER, PANEL MOUNT (for 10 mm diode)

13 | 03-481100 RESISTOR (470 Ohm) (for 1.75 mm diode)
03-506600 RESISTOR (100 Ohm, 1/4 Watt) (for 10 mm diode)

14 | 03-704100 SWITCH, JOYSTICK (Drive and Steer)

15 | 03-026800
16 | 03-497900
17 | 03-506200

SWITCH, TOGGLE (Lift) (3 position, momentary contact, double pole)
SEAL, PANEL
SEAL, TOGGLE SWITCH (option)

NN ==t N N =t =

Simon Aerials Inc.
10600 West Brown Deer Road

ME  PLATFORM CONTROL ASSEMBLY (WITH DRIVE LEVER),
FALCON 2034/ 2548

W\

/ Milwaukee Wisconsin 53224 USA
\ Parts Phong 1-800-47-SIMON
\ 24 Hr (Machine) 414-362-8280
B iy 4143553172

SECTION 09. [ PLaTE NO. 66 [ Pace 01 REV.  |DATED PART

= 22 MAY, 1996 |NO.




24, 25 ’a

\

Simon Aerials Inc.
/ 10600 West Brown Deer Road

Milwaukee Wisconsin 53224 USA
\ Parts Phone 1-800-47-SIMON
\ 24 Hr (Machine) 414-362-8280

R oy 1143553172

/A

PLATFORM CONTROL ASSEMBLY (WITH DRIVE LEVER),

TILE
FALCON 2034/ 2548
:;(\)1.21 REV. | ggT;gY’]g% SECTION 09. [ PLATE NO. 66 [ PacE 01




PARTS LIST

SEE

ITEM | PART NO SECTION DESCRIPTION Qry.
18 | 03-479300 ALARM, TILT (60 to 80 DB) 1
19 | 03-045500 GRIP, CORD (1/2", with .31" to .38" dia. seal) 1
20 | 03-055500 NUT, CONDUIT LOCK (1/2", sealing) 1
21 | 03-085900 CABLE, ELECTRICAL (SJO, 3 conductor, #12 AWG)

(Bulk item, order as needed. 4-1/2 Ft [1.4 M] req'd here) AR.
22 | 03-700600 GRIP, CORD (3/4", with .354" to .629" dia. seal) 1
23 | 03-055600 NUT, CONDUIT LOCK (3/4") 1
24 | 03-700700 SWITCH, FOOT OPERATED 1
25 | 03-465602 MICROSWITCH 1
26 | 03-612300 GUARD, FOOT SWITCH (Option. Includes hardware) 1
27 | 07-008354 CAP SCREW, SOCKET HEAD (#10-24 x 1-1/4") 4
28 NUT, HEX (#10-24) 4
29 | 07-062011 WASHER, FLAT (#10) 4
30 | 216 1460 BRACKET, CONTROL CONSOLE (earlier versions) 2
31 | 222 4490 BRACKET, CONTROL CONSOLE (later versions) 1
32 | 11-082100 PIN, HITCH (5/16" x 2-1/2", with 6" lanyard) 1
33 | 07-008354 CAP SCREW, SOCKET HEAD (#10-24 x 1-1/4", Grade 8)

(for "two piece" mounting brackets 216 1460) 4
34 | 07-050011 NUT, LOCK (#10-24, Grade 2) (for bracket 216 1460) 4
35 | 07-062011 WASHER, FLAT (#10) (for bracket 216 1460) 8
36 | 07-003002 CAP SCREW, HEX HEAD (1/4"-20 x 5/8", Grade 5)

(for "one piece" mounting bracket 222 4490) 2
37 | 07-050014 NUT, LOCK (1/4"-20, Grade 5) (for bracket 222 4490) 2
38 | 07-060014 WASHER, FLAT (1/4") (for bracket 222 4490) 4
39 | 10-161900 TAPE, POLYETHYLENE (Pressure sensitive, 1-1/8" wide)

(Bulk item, order as needed) AR.
TLE PLATFORM CONTROL ASSEMBLY (WITH DRIVE LEVER), Smon etlstre.

FALCON 2034/ 2(548 : < Moo iz 5322 5

SECTION (3 | PLATE NO. 66 | Pace 01/% - I%TEA[/)\Y, o5 |7H \ 24 hosoe) 14-362.2220




Simon Aerials Inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280
Fax 414-355-3172

WA

TITLE

PLATFORM CONTROL ASSEMBLY (WITH DRIVE LEVER),
FALCON 2034/ 2548

PART
NO.

REV.

| DATED
22 MAY, 1996

SECTION 09. [ pLATE NO. 66 [ PAGE 01




PARTS LIST

SEE

ITEM PART NO  |SECTION DESCRIPTION QTY.
No Part # CONSOLE, PLATFORM CONTROL
(for use with powered Rollout Deck option) 1

, v | HINGE, PLATFORM CONTROL CONSOLE = .}
4 MACHINE SCREW, PAN HEAD (#8-32 x 1/2", Grade 2) 7
5 07-050009 NUT, LOCK (#8-32, Grade 5) 7

2.

HEX SOCKET BUTTON HEAD

6 | 07-090156 SCREW

% . = A M NE SC ROUND HE . 1
9 | 10-224200 DECAL, PLATFORM CONTROL 1

10 03-702000 BUTTON, EMERGENCY STOP (Red "pull to release" type) 1

11 [ 03-454900 | BASE, SWITCHMOUNTING 1

:

! : D) ) B !
14 | 03-020400 SWITCH, TOGGLE (Lift speed)

(2 position, maintained contact, single pole, single throw) 1

15 | 03-706400 | _| DIODE, BLINKING (Red, for optional "Low battery" indicator) 1

10-257900 ou

19 03-497900

R T i i ettt

24 | 03-43720 | BLOCK, CONTACT (normally open) 1
25 | 03-437300 BLOCK, CONTACT (normally closed) 1
26 | 03-479300 ALARM, TILT (60 to 80 DB) (option, not shown) 1

i

4¢ = | g \ o R V & & V 2
30 | 07-011344 MACHINE SCREW, PAN HEAD (#8-32 x 3/4", Grade 2) 2
31 07-050009 NUT, LOCK (#8-32, Grade 5) 2

TTLE  PLATFORM CONTROL ASSEMBLY, FALCON 2034 (PLATE 1 OF 2)

:I(_)ATE 0967 SIMON AERIALS INC- NEW 27 JAN., 1995 :?)RT




10
13,19, 20 LN

14,19, 20 S o

TMLE  PLATFORM CONTROL ASSEMBLY, FALCON 2034 (PLATE 1 OF 2)

SIMON AERIALS INC. oo | o PLATE 09.67




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
32 | 03-700600 GRIP, CORD (3/4", with .354" to .629" seal) 1
33 | 03-055600 NUT, CONDUIT LOCK (3/4") 1
34 | 03-700800 CABLE, ELECTRICAL (16 conductor, [3] #14, [13] #18 AWG)

B AR AR

TITLE PLATFORM CONTROL ASSEMBLY, FALCON 2034 (PLATE 2 OF 2)
PLATE  09.67 |SIMON AERIALS INC.  cueunrs |no




13,19, 20
14,19, 20

17,19,20 .

[rme PLATFORM CONTROL ASSEMBLY, FALCON 2034 (PLATE 2 OF 2)

SIMON AERIALS INC.

PART

NEW 27 JAN., 1995 NO.

PLATE 09 67




PARTS LIST

SEE
ITEM | PARTNO SECTION DESCRIPTION Qry.
1 | 354 7930 PLATFORM CONTROL BOX ASSEMBLY 1
2 | 223 0020 BOX, PLATFORM CONTROL (Upper control box) 1
3 | 03-702000 BUTTON, EMERGENCY STOP (Red, "Pull to release” style) 1
4 | 03-454900 BASE, SWITCH MOUNTING 1
5 | 03-437300 BLOCK, CONTACT (Normally closed) 2
6 | 10-156400 DECAL, PLATFORM CONTROL 1
7 | 03-617500 LEVER, DRIVE CONTROL (Joystick) 1
8 | 07-013414 MACHINE SCREW, ROUND HEAD (#10-32 x 1/2", Grade 2) 2
9 | 03-499600 SWITCH, TOGGLE (Lift/ Lower)
(2TL1-70; 3 position, momentary contact, single pole) 1
10 | 10-209500 DECAL, "LIFT/ LOWER" - 1
11 | 03-020400 SWITCH, TOGGLE (Drive speed)
(1TL1-2; 2 position, maintained contact, single pole) 1
12 | 10-205100 DECAL, "HIGH RANGE/ LOW RANGE" 1
13 | 03-700700 SWITCH, FOOT OPERATED 1
14 | 03-700701 MICROSWITCH 1
15 | 03-606000 CABLE, ELECTRICAL (SJO, 2 conductor, #12 AWG)
(Bulk item, order as needed. 4 Ft [1.2 M] required here) AR.
16 | 03-700500 GRIP, CORD (3/4", Plastic, for .545" to .708" cable) 1
17 | 03-055600 NUT, CONDUIT LOCK (3/4") 1
18 | 03-700400 GRIP, CORD (1/2", Plastic, for .236" to .472" cable) 1
19 | 03-055500 NUT, CONDUIT LOCK (1/2") 1
20 | 2221720 BRACKET, CONTROL BOX MOUNTING
(to fit 1-1/2" [38 mm] square rail) 1
21 | 07-003004 CAP SCREW, HEX HEAD (1/4"-20 x 7/8", Grade 5) 2
22 | 07-050014 NUT, LOCK (1/4"-20, Grade 5) 2
23 | 48-101124 TIE, CABLE (3-3/4" [95 mm] long) A.R.
48-100126 TIE, CABLE (7-1/4" [184 mm] long) AR.
The following items are not included with the Plaiform Conirol Box:
24 | 03-601800 ALARM, TILT (option) 1

TITLE

PLATFORM CONTROL BOX (OPTIONAL) , FALCON 2034/ 2548 | 2 10600 e sown o ot

\

Milwaukee Wisconsin 53224 USA
\ Parts Phone 1-800-47-SIMON

SECTION 09. | PLATE NO. 69 | PaGE 01 REV. _ ID?:E?UN., 0 :gr.zr 354 7930 2N 24 s 14362820

W




2| 21,22

FORWARD | {y—/- — -

15
t .0
\ [ o |
LEFT RIGHT |
EMEENCY ‘ < I
13, 14 STOP REVERSE v\/\l

/
/ LOWER
L~

2

3S0062.20A% TAA 1 o

o\

/

2
\ 7 8 11,12

)
O
%/z

o| 18,19
5 19
O] )/7
O ‘
o] i\
21, 22
~~16, 17

J

\ /I \
] ] /——T Art # A09.69002E

9
Sosowessomoarread | PLATFORM CONTROL BOX (OPTIONAL) , FALCON 2034/ 2548

Milwaukes Wisconsin 53224 USA

\P““s Phone 1-800-47 SMON [ PaRT 354 7930 |* [ DATED SECTION (y) | PLATE NO. 69 [ Pace 01

24 Hr (Machine) 414-362-8280 -
04 JUN., 1996

N iy 414.355.3172 NO.

\

W




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qry.
1 CYLINDER, STEER 1
04-031300 Type 1 (Cylinder can be identified by the collapsed dimension "X"
of 3.062" [77.8 mm])
04-034300 Type 2 (Cylinder can be identified by the collapsed dimension "X"
of 2.562" [65.1 mm])
Note: When ordering a REPLACEMENT CYLINDER, “Type 2" will
be supplied.
2 PIN, CLEVIS (1/2" x 2-1/16") 2
04-031302 for "Type 1" cylinder
.| 04-034302 for "Type 2" cylinder
3 PIN, COTTER (Steel, 1/8" x 3/4") 4
04-031303 for "Type 1" cylinder
04-034303 for "Type 2" cylinder
The following parts are NOT INCLUDED as part of the steer cylinder
assembly:
4 | 06-000600 CONNECTOR, MALE 37° TO NPT (4-6 FTX-S) 2
5 | 10-117300 BOOT, CYLINDER ROD COVER (for “Type 1" cylinder) 1

Simon Aerials Inc.
10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA

TITLE

STEER CYLINDER, FALCON 2034 OR 2548

Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280
Fax 414-355-3172

WA

SECTION 11. [ PLATE NO. 592 | PAGE 01 REV. B [oaTeED PART

30 MAY, 1996 |NO.




Art # A11.52001E

~
-
i

| é}___

-

1 |
Y | ¥V Y| ¥
| |
I |
Steer Cylinder Internal Components (Type 1 Cylinder shown) ART #A11.520025
Simon Aerials Inc. TITLE
10600 West Brown Dear Road STEER CYLINDER, FALCON 2034 OR 2548

Milwaukee Wisconsin 53224 USA

Parts Phone 1-800-47-SIMON
24 b (Mochingy 414.362.8280 | PART REV.B | pATED SECTION 11 | PLATE NoO. 592 [ PaGE 01
Fax 414-355-3172 NO. 30 MAY, 1996 .

WA




PARTS LIST
SEE

ITEM| PARTNO |SECTION DESCRIPTION QTy.
1 04-037500 CYLINDER, LIFT

This cylinder can be identified by the Simon Aerials part

number "04037500" and the cylinder serial number

ROD, CYLINDER
PISTON

SEAL, ROD
"O"-RING (Head)
RING, BACKUP

SEAL, PISTON
RING, PISTON WEAR
BUSHING (2" 1.D., 2-1/4" 0.D., 1-1/2" long)

i

08-051300 FITTING, GREASE (1/8", 90°)
08066300 | | CAP, GREASE FITTING (white plas

s

01-097505 ) E, HOLDING VALVE
01-097518 SEAL KIT, CARTRIDGE
01-097507 | |  COIL, HOLDING VALV

L2

% i

74040 " ELBOW, ORIFICED (modified 4 C50X-S with .021" orifice)
06-039300 ADAPTER, "O"-RING TO 37° (4 F50X-S)
07-098500 | | CAP SCREW, HEX HEAD (1/4"-20 x 2", Grade 8

D »

TITLE LIFT CYLINDER, FALCON 2034 (WITH LINK BOOM)
PLATE  11.62 |SIMON AERIALSINC. oo [no 04-037500




18, 19

I N I \—"— — \/,
A
i 1
SRRy
S N .
: =
14
[Swu jama)
e )
N NN

; 33

32

1—
, 19

18

11
H-Lg====
] ]
n n
[} ]
[ W
[ [}
il "
de-db====
=)
o ©
T
[N
' 1
[
L
O
-
]
]
[}
[
it
it
N R
Lt

L e e e

5]
—

11.62

PLATE
NO.

04-037500

PART
NO.

REV. 05 OCT., 1993

LIFT CYLINDER, FALCON 2034 (WITH LINK BOOM)

SIMON AERIALS INC.

TITLE



PARTS LIST

SEE
ITEM |  PART NO SECTION DESCRIPTION Qary.
1 CYLINDER, BRAKE 1
04-037600 Has two ports on side of jacket (as shown)
(for Falcon 2034, S/N EDA 00101 and above)
(for Falcon 2548, S/N EGA 0030 P)
231 2630 Has one port on side, and one port on rear of jacket

(for Falcon 2548, S/N EGA 00101 and above)

TITLE

BRAKE CYLINDER, FALCON 2034 AND 2548 (WITH LINK BOOM)

\

SECTION 11. | PLATE NO. 63 | PaGE 01 REV. B o

W

g
ATED PART §

30 MAY, 1996 [NO. RN

Simon Aerials Inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280
Faox 414-355-3172




This port at rear on
Cylinder 231 2630.

|2

%

-

Art ¥ A11,53002S

Brake Cylinder Internal Components

/ Simon Aerials Inc. TITLE
10600 West Brown Deer Road BRAKE CYLINDER, FALCON 2034 AND 2548 (WITH LINK BOOM)

\

\ Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON

24 Hr (Maohine) 414.362-8280 | PART REV. B [ paTED SECTION 11 | PLATE NO. 63 [ PAGE 01
A oy 4153553172 NO. 30 MAY, 1996 .

W




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION ary.
1 | 04-033800 CYLINDER, CUSHION 1
2 | 04-033801 SEAL KIT, CUSHION CYLINDER 1

TITLE Simon Aerials Inc.

Milwaukee Wisconsin 53224 USA

CUSHION CYLINDER ASSEMBLY < 10600 Wast Brown Deer Road

AN

SECTON 7 1 | PLATE NO. 88 | PAGE 011 A Igérﬁg\( s I”¥ 04-033800 \ggrﬁ; :(I;gc: ';,:"-;?30;25?-5%?—%2“
. ’ . N o 414355




TITLE

10600 Wt Brown Deer Road CUSHION CYLINDER ASSEMBLY

< Milwaukee Wisconsin 53224 USA
\ PPPPPPPPP -800-47 -SIMON - DATED

PAR C 0. GE
N o ceszaz 104033800 | A 1B, 0|11, P88 IPEQ]




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qry.
1 PUMP AND MOTOR ASSEMBLY 1
01-097400 Type 1: Electrical connections are made to studs on the top of the
motor. (Note: Obsolete: Use Type 2 [01-222500]).
01-222500 Type 2: Wire leads are provided on the side of the motor for
electrical connection. Used as a replacement for Type 1, which
is no longer available.
01-221000 Type 3: Electrical connections are made to studs on the side of the
motor. Identified by pump length ("X") of 4.12" (10.5 cm)
(Note: Obsolete: Use Type 4 [01-2242007])
01-244200 Type 4: Electrical connections are made to studs on the side of the
motor. Identified by pump length ("X") of 4.50" (11.4 cm)
2 MOTOR, PERMANENT MAGNET
(4 HP [2.98 Kw] @ 3600 RPM, 24 Volt DC) 1
01-222501 For "Type 1" Assembly (replaces motor 01-097402, which
is no longer available. Old motor has studs on top.
Replacement motor has wire leads on side.)
01-222501 For "Type 2" Assembly. Wire leads are provided on the
side of the motor for electrical connection
01-221001 For "Type 3" or "Type 4" Assembly. Has studs on side for
electrical connection
3 BRUSHES, MOTOR
01-097405 BRUSH SET (complete set, for “Type 1" motor, which has
studs on the top.) 1
01-221002 BRUSH (one only, for "Type 2", "Type 3", or "Type 4" motor,
which has electrical connections on the side.) 4
4 PUMP ASSEMBLY, TANDEM 1
01-097406 Length "X" = 4.12" (10.5 cm). Obsolete. Use Pump Kit
01-244202.
01-244202 for "Type 1", "Type 2", or "Type 3" Assembly (Pump Kit to
replace original Pump 01-097406, which is no longer
available. Includes new Pump, Gasket and longer bolts.)
01-244201 for "Type 4" Assembly (length "X" = 4.50" [11.4 cm].)
5 | 01-097401 SEAL, OIL (for Pump 01-224201) 1
6 | 01-097403 "0"-RING (for Pump 01-224201) 4

TITLE

Simon Aerials Inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA

PUMP AND MOTOR ASSEMBLY, FALCON 2034, 2548

Parts Phone 1-800-47-SIMON
24 Hr (Maching) 414-362-8280
Fax 414-355-3172

WA

SECTION 12. [ PLATE NO. 51 | PacE 01 REV. A [ DATED PART

06 JUN., 18983 |NO.




Icese

Art # A12.51006E
View in direction of Arrow

Art # A12.51007E

&

W

Simon Aerlals Inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280
Fax 414-355-3172

i PUMP AND MOTOR ASSEMBLY, FALCON 2034, 2548
I:II(\)I.?T REV. |([)>2TJEJ)NV o SECTION 12. | PLATE NO. 51 | PaGE 01




PARTS LIST
SEE
ITEM PART NO  [SECTION DESCRIPTION QTy.
MANIFOLD VALVE ASSEMBLY
01-225800 Models with lift cylinder velocity fuse (U.S. and Canada) 1
01 214000 Models with holding valve (all except U.S. and Canada) 1

3| 01-097516 SEAL KIT, VALVE ’ N 1
4 CARTRIDGE, SOLENOID VALVE (V9)
2 way, normally closed (includes screen)

6 | 01-097520 SCREEN (100 mesh) | | 1

7 | 01-097513 DISC, ORIFICE (ORF2) [.047" (1.194 mm)] 1
8 | 01-221700 VALVE, SEQUENCE (V10)

(10 PSI) (.69 Bar) (.703 kg/ cm?) B
11 | 01-097516 SEAL KIT, VALVE 4
12 | 01097510 VALVE, BRAKE RELEASE SHUTTLE (CV5) 1

— oo -

2

15| 01-097516 |  SEALKIT, MVALVE’

16 | 01-097501 VALVE, STEER (V1) (4 way, 3 position) 1
17 | 01-097515 | | KIT, STEER VALVE 1

21 | 01-097512 VALVE, COUNTERBALANCE (V2 and V3)
(2000 PSI) (138 Bar) (140.6 kg/ cm?) 2
22 | 01-097517 __SEAL KIT, COUNTERBALANCE VALVE 2

26 01-097511 . | ORIFICE BRAKE RELEASE (ORF1) 1
27 01-097518 SEAL KIT, BRAKE RELEASE ORIFICE 1
28 01 097505 VALVE, LIFT (V7) (g wvayﬂ,“normally closed) 1 N

TTE  MANIFOLD VALVE ASSEMBLY, FALCON 2034 (LINK) (PLATE 1 OF 2)
PLATE 5354 |SIMON AERIALSINC. s R0 01-214000




16, 17,18 21,22

10,11 \ / /23,24,25/21’22
89 /26,27

3/12, 13

\__— 28, 29, 30
) 3/10,11
2,3,30 L] / 4,5,6,7,30
19, 20, 30

23, 24, 25

8,9

\
e

Art #A23.54001E

\2, 3, 30 \4, 5,6, 7, 30

TIILE  MANIFOLD VALVE ASSEMBLY, FALCON 2034 (LINK) (PLATE 1 OF 2)

SIMON AERIALS INC.  ozwn s | o 01-214000 |a™ 23.54




PARTS LIST
SEE

ITEM| PARTNO _[SECTION DESCRIPTION QTy.
o o The following items are not part of Control Valve Assembly

(Ports and fittings not shown. Refer to port identification
stamped on valve block):

32 | 06-054600 | RUN TEE, SWIVEL NUT (8 R6X-S) o . 1
33 | 3532880 TUBE ASSEMBLY, HYDRAULIC 1
34 | 06-057600 | | NUT, TUBE (8 BTX-S) | N

HREAD (6 F50X-S

For Ports "A" and "B":
42 06-090300 REDUCER/ EXPANDER (6-4 F50 G5-S) 2
43 06-0‘46800 45° ELBOW, STRAIGHT THREAD (4 V50X-S) 2

s BIRER e T
45 06-090300
46 06-044300 ELBOW, STRAIGHT THREAD (4 C50X-S) 1

For Port "F":

ONNECTO

49 | 06-090300 'REDUCER/ EXPANDER (6-4 F50 G5-S) T
50 | 06-044300 ELBOW, STRAIGHT THREAD (4 C50X-S) i
For Port 'H:

)

53 | 07-065016 ' WASHER, HELICAL LOCK (3/
54 | 07-062016 WASHER, FLAT (3/8") 2

T'TLE MANIFOLD ‘/-\‘LVE ASSEMBLY, FALCON 2034 (LINK) (PLATE 2 OF 2)
PLATE 5354 |SIMON AERIALSINC.  iros R0 01-214000

NO.




4,5,6,7,30

23, 24, 25

8,9

—
-

Art #A23.54001E

17 1]

\ 2,3,30

\ 4,5,6,7,30

/ 26, 27

E]//,12,13

| 28,29, 30

) 3/10,11

TTLE  MANIFOLD VALVE ASSEMBLY, FALCON 2034 (LINK) (PLATE 2 OF 2)

SIMON AERIALS INC.

NEW 22 APR., 1993

PART  01-214000

PLATE

no. 23.54




Y

PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTyY.
1 TANK WELDMENT, HYDRAULIC
Note: Return pipe exits at top rear of tank.
2311190 Versions without optional fluid level (sight) gauge or

- 1 0 RV & O ang

2 2310360 TANK WELDMENT, HYDRAULIC (some early versions).
Note: Return pipe exits at bottom rear of tank (see insert).

Sight gauge mounts on blocks at rear of tank.

e G e e

[100 mesh, 10 GPM (37.8 L/ min)] . q

6 [ 06-211600 ELBOW, HOSE FITTING
(used with optional suction strainer) , _ . | 1

24100596 90° ELBOW, MALE (1/2" NPT to 3/8" JIC) 1
10 | 11-300500 BUSHING, FACE (3/4" NPT to 1/2" NPT) 2
11 | 11-050004 90° ELBOW, FEMALE (3/4 NPT) 1

15 | 06-004400 ELBOW, MALE (8-8 CTX-S) 1

16 01-097800 CAP ASSEMBLY, HYDRAULIC TANK
(includes 10 micron filter, breather and strainmewry_) 1

17 | 07-003027 | CAP SCREW, HEX HEAD (5/16"-18 x 1-1/2", Grade 5) 4
18 | 07-062015 WASHER, FLAT (5/16") 8
19 | 07-050015 NUT, LOCK (5/16"-18, Grade 5) 4

s oo oo ane:

TITLE HYDRAULIC TANK, FALCON 2034 (WITH LINK BOOM)

:IaATE 24 56 [|SIMON AERIALS INC. NEW 11 MAY, 1993 l:lgRT




(777774

77—

4
\ Pl ® | |
’ : :
17 | |
. | |
187 -~ | |
Ant # A24.56001E | I
‘ I I
19 | |
| |
| 8 |
[ [
| |
| |
| |
| |
| |
| |
| |
| e |
- |
Lo Earlyversion |
TITLE HYDRAULIC TANK, FALCON 2034 (WITH LINK BOOM)
SIMON AERIALS INC. v | o PLATE 04,56




PARTS LIST

SEE

ITEM PART NO SECTION DESCRIPTION QTY.
1 | 01-097300 - | MOTOR ASSEMBLY (Motor identification tag reads
"RE 24070300")

4 | 01-074401 SEAL KIT | ]
5 SEAL, CARRIER 1
6 | WASHER, THRUST 1

10 | SEAL, SHAFT 1
11 SEAL, BACKUP 1
12 | _ SHIM, BACKUP | 1

R T B 2 & & S Retiny

16 SEAL, BODY 1
17 NUT 1
18 | 01201602 | | SHAFT - 1

22 | 01-205418

23 | 01-205412 BOOT, MANIFOLD

24 | 01-208101 | | ROTOR SET ASSEMBLY
: : ,

SR

mmE  WHEEL MOTOR ASSEMBLY
PLATE  56.55 |SIMON AERIALS INC.  wssocr. o [ no. . 01-097300




Art # A26.54002S

17

Art # A26.04001S

TITLE WHEEL MOTOR ASSEMBLY

SIMON AERIALS INC.

NEW 23 OCT., 1992

P 01-097300

PLATE
NO.

26.55




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION ary.
1 | 01-205508 PISTON 1
2 | 01-205504 BOOT, RUBBER 2

DIRECTIONAL SOLENOID VALVE ASSEMBLY, FALCON 2548

w97, e 54 10T A R e 16" 01-205500

&
p\

Simon Aerlals Inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280
Fax 414-355-3172




Art # A27.45001S

VAN

Simon Aerlals Inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280
Fax 414-355-3172

DIRECTIONAL SOLENOID VALVE ASSEMBLY, FALCON 2548

PART
NO.

01-205500

REV.

| paTED

30 MAY, 1996

SECTION 27 | PLATE NO. 54 | PAGE 01




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION Qry.
1 10-130600 |- | DECAL, "DANGER" (Hazard listing at ground controls) 1
2 10-150700 DECAL, "DANGER" ("Electrocution . . .") 2
3 | 10-130500 DECAL, "DANGER" (Hazard listing at platform controls) 1

6 10-144100 DECAL, "Platform capacity 750 Lbs, 340 kg, 2 occupants"

[13-1/4" (336 mm) wide] 1
7 | 10-142600 DECAL, "Platform extension capacity 250 Lbs, 110 kg"

m W% ,
it T £ e

"The manual lowering valve is . . .") (for standard version

with red emergency lowering knob on valve manifold) 1

10-141500 DECAL, "EMERGENCY LOWERING" ("Open this cover . . .")

1 g

(mounted on inside of cover, for versions with optional
emergency lowering valve above hydraulic tank)

DECQ%L&%"'MANUAL BRAKE RELEASE . . "

10-144500

M ij@ o ot Ay ALY ALVE (With Op %% e
16 10-156200 DECAL, "LOWER VALVE" (for versions with optional
emergency lowering valve above hydraulic tank) 1

DECAL, PLATFORM CONTROL
@ j ”

= o Sy walC » Dl Ml .

10-16500 area surrounding Emergency Stop button is yellow 1

18 |  10-139800 DECAL, "OPERATOR'S MANUAL ENCLOSED . . ." 1
DECAL NAME [Black, 4" (102 mm) high

e SR ke st

5" (127 mm) wide x 7-1/2" (191 mm) high 1
DECAL, SIMON "S" LOGO [Orange/ Gray,
(221 mm) wide x 13-1/2"

23 10-131900

h] o1

TITLE " DECALS, FALCON 2034 (WITH LINK BOOM)
PLATE  99.59 |SIMON AERIALS INC.  cumum |




17

& DANGER

THESE HAZARDS WILL RESULT IN DEATH OR SERIOUS INJRY ]

)| (ememoomon )

\[

18

LATEORM CAPACITY

750 LBS. (340 kg)

17

S5 OPERATOF
FORRATEARSTALETONS

/A DANGER

KEEP AWAY
WL

PLATFORM CAPACITY

750 LBS. (340 kg)

(2 OCCUPANTS)

PLATFORM EXTENSION CAPACITY

250 LBS. (110 kq)

LOWER
VALVE

BRAKE
VALVE

MOTOR

TO RELEASE BRAKES AND WHE

o CLOSE BRAKE VALVE BY TURNING HANDLE
GLocims (- JUNTR. PULLY SLOSRS.

© OPEN MOTOR VALVE BY MOVING

ARMLEL TO VALVE 50DY.

LEVERP.
of
DISENGAQ!

/A DANGER
e o HYDRAULIC | | RELEASE
& .y
[resamrmmim = FLUIDONLY || VALVE
i —
E
MANUAL BRAKE RELEASE
N uuml":\l'v':::wm Q‘ MACHINE WILL RDLL FREELV ‘ON SLOPES WITH BRAKES RELEASED.
Wiy MACHNG 1P T BLOCK WHEELS OR ATTACH WINCH CABLE BEFORE RELEASING BRAXES.
Souoscoms! m:_ - DO NOT DRIVE MACHINE va BRAKES RELEASED. ovtn
ITORS

M o
0
T oot

e

G

ave 1o

12 e
\ ISENGAGE Bwss.
) BETURN TO NORMAL QPERATION.

o CLOSE MOTOR VALVE BY TUANNG LEVER
PEAPENDICULAR TO VALVE BOD!
o DPEN BRAKE VALVE BY TURNING HANDLE
COUNTERCLOCKWISE { > } 2:3 TURNS,

101480

EMERGENCY LOWERING )
USE EMERGENCY HAND PUMP TO MOVE
PLATFORM WHEN PRIMARY POWER IS DISABLED.
OPERATION:

).
= ENSLRE THAT PUMP VALVE LEVER IS CLOSED (uocnwm)
= OPERATE DESIRED FUNCTION CONTROL LEVER AND
'STROKE PUMP HANDLE TO MOVE PLATFORM.

CONSULT OPERATOR'S MANUAL FOR COMPONENT LOCATIONS.

Art # AD0.00711E

EMERGENCY LOWERING
OPEN THIS COVER FOR INSTRUCTIONS.

10\(

EMERGENCY LOWERING

THE MANUAL LOWEAING VALVE 18 THE RED KNOB BELOW.

PLATFORM CAPACTTY
750LBS. (340 kg_)

/A DANGER

EMERGENCY OFF THESE HAZARDS WILL RESULT IN DEATH OR SERIOUS INJURV] ®  TOLOWER PLATFORM, PUSH THE RED KNOB IN, TURN
OROUND | PLATFORM  UP e v N Tk KoR I EBET
oy o || S . T o AT B RED
O uer A KNSRI, TURN CLOTHWSE 1a AND PELEA:
KNDB TO NORMAL.
oown GEFORE OPERATING LIFT CONTROLS. pogiv

CIACUIT BREAKER

O

INADEQUATE INBPECTION

'SEE OPERATOR MANUAL
uCTIONS

o FOR FURTHER INSTRL

FALCON

TITLE DECALS, FALCON 2034 (WITH LINK BOOM)

SIMON AERIALS INC. PART

NO.

NEW 29 JUN., 1993




ITEM

PART NO

PARTS LIST
SEE

SECTION DESCRIPTION

QTy.

10-141100

10-140200

10-140700

10-135400

10-146600

10-1 29300

10-129400
10-131000

10-126800

10- 121600

DECAL, "NOTABLASS . . . Absenken der Plattform
(Emergency lowering instructions, German language)
Note: White lettering on Green background. Earlier

® .. Qe an
DECAL, "ACHTUNG, MANUELLES BREMSLOSEN . . ."
("Danger, manual brake release", German language)

DECAL “MOTORLOSEVENTIL i~

Dé(CAL "Der aufenthaltv lst verbotevn" (Round)'

("Stay out of operating zone", German language)
DECAL, ". . . Max. Belastung 340 kg, 2 Personen

(10 steps, German language)

sedemmemsasennaconsisonss

nhE

DECAL, PLATFORM OPERATING INSTRUCTIONS

DECAL, PLATFORM CONTROL (German Ianguage

DECAL "HUPE“ ("Horn“ German Ianguage W|th symbol)
(Black on Silver. Supplied by control manufacturer)

e

DECAL, "FALCON' NAME

DECAL, MODEL "2034"

, DECAL SIMON "S" LOGO [Orange/ Gray
‘% gﬁf ;

(for optional "all push button" control box)

5 i e aenecd Py R R
DECAL, STRIPING [(4) Orange stripes, 3-3/4" (95 mm) wide]
[Bulk item, order as needed. 15.5 Ft (4.7 M) needed here.]

DECAL, "MADE IN U S Al

TITLE DECALS, FALCON 2034 (WITH LINK BOOM) (GERMAN STANDARDS)

PLATE
NO.

99.63

SIMON AERIALS INC.  .cvaoun s

PART
NO.




"

15

Simon

AUF DER ALSGESCHOBENEN PLATTFORM

Max. Belustun% 110 kg
1 PERSON UND ZULADUNG

18

Der Aufenthalt
in Gefohrenbereich
der Moschine
ist verboten.

10

BEDIENUNGSANLEITUNG
INNENLIEGEND

'BEDIENUNGSANLEITUNG NCHT VON DER
ENTFERNEN FALLS FEAEND ODER
UNLEBERLICH - BITTE ERSETZEN. e

' Ptaprechend e Betr lebsonleitung

Habnebe tabitne

standsicher aufatel lenl

2. Bnin Aufateltan wf evtl. Gustsch = und Scherstal lan vobrend
des Dot Inbes ochtent

3. Hboroe Esbtie alcht Dber fosten!

4. Ocn Brrelch unter, den setlich ausges
ehern: venn I Yeckebesbersich vin
nledrlgér nls 4.5 n dber Gelande bgesenkt vird.

5. () febeltan I fdent (chwn Suragenverkehe geibe
G inkleuchbe sobelngen und einschalten]

6. Yor e bein Deteieh nuf pinmundteaien 2ustond und
Virktorke it der Sichernw Carine ichtungen achbent

7. Fir dle Dedigmng von Wbl tabchoen e Personen
elnsetzen, die

pindestyns 18 Jhee att und ser)asalg siod.
Tn Ger fied| rung tesonders untervlesen 31nd,
von Lntercefner hl#e10 Sche 1411ch besuitragt sind.

. Alirheltatifoe Je ogcn Becuet, ninfeatens Jedoch itea)
Jahe) Tch, von «1en Schkuncigen profen lassent

9 drchtomvent

heerkeen Arbeitskorh
trofienfarzasen

10. e} St v torege e e den Krdlenst o
Stnon LiT4 GrbH verstondipent .

‘oma oo
b Rl whma ow vt 2y
5. W ST OIS n UBE 10 e (BTN &
R TS s T
3. R ST 0, G A7 i
Pt e

Nicht on sponnungsfihrenden Tellen arbeitenl
Auf gleichnissige Loztverteilung achtenl
Mox. Belastung 340 kg
2 PERSONEN UND ZULADLUNG

MADE (N USA

4

/

MOTORLOSEVENTIL

NOTABLASSVENTIL

10141000 10140700

Art# AD0.00711E

Al

—-c

s
7 PLATTFORM AUF

O QO Heeen
AB
SICHERUNG
gmmm ARRIALS -

16

MANUELLES BREMSLOSEN
N s AT MG,
RO 1L. QM 19656 I CRGMARTCITANE I LB

ACHTUNG

- ERGUKTIONTIL G TN X GV SIS
- O QLA 13 DD eNE GRIRY 131,

ke rree
W PIDAENIIL QK ORMN I8 URIEIGTLIN SOLITISIR,
OGN Q1 ORMN D1 GTGHSE L7 0 WOLIESS,

ekt omer e wmPOE
AR N0k 1) 14T R

oo
G T e LM SO,

NOTABLASS

FALCON

ABSENKEN DER PLATTFORM:
W NOTABLASSVENTIL DURCH DREHEN IM UHRZEIGERSINN VOLLSTANDIG
SCHLIESSEN.

W HANOPUMPE BETATKIEN BIS BUHNE SICH SENKT.
NORMALBETRIEE:

W NOTABLASSVENTIL
DAS GERAT NICHT MIT GESCHLOSSENEM NOTABLASSVENTR. BETRIEBEN.

10141100

NOTABLASS

BITTE INSEITIGE INSTRUKTIONEN BEACHTEN

10184000

—

17—

2034

TITLE DECALS, FALCON 2034 (WITH LINK BOOM) (GERMAN STANDARDS)

SIMON AERIALS INC.

PART
NO.

NEW 30 JUN., 1993

PLATE
NO.

99.63







15

750 LBS.

17

simon

/MADANGER

iy

KEEP AWAY

= PINCH POITS WiLL

CAVSE SERIOUS
CAUSHING ILJURY.

PLATFORM CAPACITY
(340 kg)

A DANGER

THESE HAZARDS WILL RESULT IN DEATH OR SERIOUS INJURY

\[

ELECTROCUTION

=5

SEE OPERATORS MAGAL
FOR FURTHER INSTRLCTIONS

OPERATOR'S MANUAL
ENCLOSED
'DONOT AEMOVE GPERATORT MANUAL
FROM MACHNE. "

'+ 340

______________________

CAPACITE DE LA PLATE-FORME

kg c OCCUPANTS)

21/§

20\

13 —_|FLUIDE HYDRAULIQUE
UNIQUEMENT ...
2 14
\ POMPE | VANNE DE
DES DEVER-
- FREINS | ROUILLAGE
[ ELECTROCUTION | o — — — DES MOTEURS |
[ PEwon s = VANNE
" AR e (haaon DES |
! FREINS |

MACHINE WILL FOLL FFEELY ON sLOPES WITH BRAKES AELEASED.
awc WHEELS OR A!
/O DRIVE MAGHINE WITH BRAKES RELEASED.

10 RELEASE BRAKES AND WHEEL MOTORS
 CLOSE BRAKE VALVE BY TURNING.
CLOCKWISE
© OPEN MOTOR VALVE BY MOVING
LEVER PARALLEL TO VALVE BODY.
0 OPERATE BRAXE HAND PUJ
DISENGAGE BRAKES.

PERATION
o CLOSE MOTOR VALVE BY vunmm LEVER
PERFENDIC\ALAR TO VALVE
OPEN.

NTERCLOCKMEE (=32

MANUAL BRAKE RELEASE

HANDLE
(2 YUNTIL FULLY CLOSED.

RAKE VALVE BY NG HWLE

DEVERROUILLAGE MANUEL DES FREINS
VOIR INSTRUCTIONS A L'INTERIEUR

10248200

CAPACITE DE LA PLATE-FORME
340 kg i

A DANGER
EMERGENCY
ST0P GROUND. ,F oM uP
C) O O e
DowN
CIACUIT BREAKER
O

Ant # AD0.00711E

EMERGENCY LOWERING
OPEN THIS COVER FOR INSTRUCTIONS.

EMERGENCY LOWERING
B THE MANUAL LOWERING VALVE (8 THE AED KNOB BELOW.
0 LOWER PLATFORM, PUBH THE RED KNCB N, TURN
COUNTERCIOCIOME 10 AND RELEASE THE PLATFORMWILL.
UNTHL THE KNOB 18 RGSGT.
= TonEmmeG (.70 NORMAL OPERATION,PUSHTHE AED
ocnet 1w AXO

B 76 NORMAL G e
BEFORE OPERATING UFT CONTROLD

FALCON

2034

TITLE

DECALS, FALCON 2034 (WITH LINK BOOM) (FRENCH LANGUAGE)

SIMON AERIALS INC.

NEW 27 DEC., 1994

PART
NO.

PLATE
NO.

99.71




PARTS LIST
SEE
|ITEM PART NO SECTION | DESCRIPTION QTY.
17 10-083000 DECAL, "SIMON" NAME (Black, 102 mm [4"] high) 3
18 10-129300 DECAL, "FALCON" NAME 2
19 10-129400 DECAL, MODEL "2034" 2

3

2 - v
521 mm [9'] wide x 344 n?*r‘ﬁ%[‘f's-%i/? Thigh) o 1

22 10-126800 DECAL, STRIPING ([4] Orange stripes, 95 mm [3-3/4"] wide)

(Bulk item, order as needed. 4.7 M [15.5 Ft] needed here.) | A.R.

TMLE  DECALS, FALCON 2034 (WITH LINK BOOM) (FRENCH LANGUAGE)
PLATE 99,71 |SIMON AERIALSINC.  cvovec o [no




3 A DANGER
THESE HAZARDS WILL RESULT IN DEATH OR SERIOUS INJURY
e ELECTROGUTION

\ PLATFORM CAPACITY
17

[TOPERATOR'S MANUAL
ENCLOSED

00 NOT REMOVE OPERATORS MANUAL
PROMMACHINE. REPLACE MANUAL IF

S U

CAPACITE DE LA PLATE-FORME

1 340 kg 2 occupants) |

sSimon
g

KEEP AWAY

* PINCH POINTS WILL
cAUSE sEAICUR

CAUSHING MUURY.

13 —_|FLUIDE HYDRAULIQUE
UNIQUEMENT ...

\ POMPE | VANNE DE
DES | DEVER-
FREINS | ROUILLAGE

A DANGER
_ ELECTROCUTION — ——| DES MgEﬂRS_

“THIS MACHINE IS NOT INSULATED Qk = VANNE [—
R i DES |
- owr Mo \\

FREINS |

MANUAL BRAKE RELEASE

MACHINE WILL ROLL FREELY ON SLOPES WITH BRAKES RELEASED,
BLOCK WHEELS OR A £ BEFORI
DG NOT OIVE MACHINE WITH BRAKES Heitaeep.

o GPEN MOTORVALVE BY MOVING
LEVER PARALLEL TG VALVE BODY.

© OPERATE BRAKE HAND PUMP T
DISENGAGE BRAKES.

) NOBMAL OPERATION,
1 2 o CLOSE MOTOR VALVE BY TURNING LEVER
PERPENDICULAR O VALVE BODY.
© OPEN amxﬁ VALVE oY mnm»«: HANDLE
OUNTERCI ISE (D ) 2:3 TURNS, oo

DEVERRQUILLAGE MANUEL DES FREINS g
VOIR INSTRUCTIONS A L'INTERIEUR ~ *

Art # A00.00711E

EMERGENCY LOWERING
OPEN THIS COVER FOR INSTRUCTIONS.

‘CAPACITE DE LA PLATE-FORME
340 kg

e

MADE IN USA
EMERGENCY LOWERING
A DANGER
_ ¢ R o i . oo v 8 e Lo
EMEFGENCY
STOP unown TF vuwow w FHFSE HAZARDS WILL RESULT IN DEATH OR iERIOUS INJURVI~ - %}‘:ﬁ%ﬁ?ﬁlﬂﬂ“;“““ oW ,wmu it

® TORGTURNMAGHING TO NORMAL OPERATION. PUSK THE REO
KNOB IN, TURN CLOCKYISE 180° AND RELEASE,
Y8 RETURN THE KNOD TO NORMAL SrenaTing PoBTION
aco1orees0

Q O QO uer
oowN

CIRCUIT BREAKER

O

Sema | 19

/
FALCON | 2034

] 0

<

TIILE  DECALS, FALCON 2034 (WITH LINK BOOM) (FRENCH LANGUAGE)

PART PLATE 9971

SIMON AERIALS INC. NEW 27 DEC., 1994 | NO. NO.




PARTS LIST

SEE

ITEM PART NO SECTION DESCRIPTION QTY.
Note: Even though illustration may show English version,
Part numbers listed are for Spanish-language versions:

.
:

("Danger, Electrocution . . S Spaﬁish Ianguage) "2
3 10-253700 DECAL, "PELIGRO" "Los peligros que se indican a . . ."
(Decal, Hazard listing at platform controls, with diagrams) | 1

¢

@ : § 4
(114 mm [4-1/2"] wide) (750# Platform capacity) ] 2
6 10-252400 DECAL, "Capacidad de la plataforma 340 kg, 2 ocupantes"
(336 mm [13-1/4"] wide) (750# Platform capacity) 1

i D ROLUND o

9 10-254800 “ DECAL, "BAJADA DE EMERGENCIA MANUAL . . ."
‘ : (Emergency lowering instructions for standard version

with red emergency lowering knob on valve manifold) ) 1

) 2 ’a ; S %Am ginde %Tii i %
emergency lowering valve above hydraulic tank) 1
11 10-245300 DECAL, "LIBERACION DEL FRENO MANUAL . . ."
(Manual brakg:- relegse;vgﬂpmen hthiswqugf. 1) . | _1(‘

4 () 3

("Hydraulic fluid only", Spanish language) | 1
14 10-245500 DECAL SET (includes one each of three decals) (with option) 1
"BOMBA D

Decal has white lettering on black background, and:
area surrounding Emergency Stop button is yellow 1
"MANUAL DEL USUARIO ADJUNTO.. . ."

TMLE  DECALS, FALCON 2034 (WITH LINK BOOM) (SPANISH LANGUAGE)
:;IaATE 9972 SlMON AERIALS INC- ' NEW 27 DEC., 1994 :gRT




3 A DANGER

(7 THESE HAZARDS WILL RESULT IN DEATH OR SERIOUS INMRY ]
o )| [Sriommorccionts w
=',— RN || i)

\ PLATFORM CAPACTY
1 7 750 LBS. (340 kg) croey \

OPERATOR'S MANUAL
ENCLOSED
'DONGT REMOVE OPERATOR' MANUAL

FROM MACHINE,
'DAMAOED OR MISBNG.

simon

A DANGER

KEEP AWAY

CAPACIDAD DE EXTENSION DE LA PI.ATAFORMA‘

13 ~_FLuDO HIDRAULICO
UNICAMENTE ...

\ BOMBA | VALVULA DE

DEL | LIBERACION
A DANGER FRENO | DEL MOTOR
ELECTROCUTION J|[ . |

e T vavuLal T T
i DEL |

FRENO |

MANUAL BRAKE RELEASE
MACHINE WILL AOLL FREELY ONSLOPES WITHBRAKES PELEASED,

BLOCK
DONOT OIVE MACHINE WITH BRAKES RELEASEO

T RELEASE. BMK@ ANQ WHEEL MOTORS.
© GLOSE BAAKE VALVE BY TURNING 1 \NOLE
SLOCKMSE () ) NI FULLY GLOSED.

o GPERMOTON VALVE BY HOVING
LEVER PARALLEL TO VALVE BODY.
© OPERATE BRAKE HAND PUMP TO
DISENGAGE

TYRN.

° LO_BELMMEMM
1 2 o CLOSE MOTOR VALVE BY TURNING LEVER
PERSENDICOLAR O /AL
uof

Fisoh
0
LIBERACION DEL FRENO MANUAL 3
(o2 VEANSE LAS INSTUCCIONES EN EL INTERIOR *

11/ EMERGENCY LOWERING J

10

A# AO000TIE OPEN THIS COVER FOR INSTRUCTIONS,

CAPACIDAD DE LA PLATAFGRMA
340 kg

A DANGER T~ emerceNoY Lowerng
N oot — B THE MANUAL LOWERING VALVE I8 THE AED KNOB BELOW.
EMERGENCY oFF THESE HAZARDS WILL RESULT IN DEATH OR SERIOUS INJURY B TOLOWER PLATFORM, PUSH THE RED KNOB IN, TURN
STOP  GROUND | PLATFORM  UP . THE
; - ot oo o o LOWER UNTIL THE KNOR I8 AEET.
O O O wer e | B TOMETURN MAGHIE TONOIAL ORERATIN, PUSH THE AED
s mn— ST — 'KNOB IN, TURN CLOCKWISE 180" AND AELEASE. NO!
Y8 RE TR i Yo T0 MORMAL GPERATING POBTION
oown BEFORE ORERATING LIFT CONTAOLS. oo ‘mm‘ 3 1 9
CIRCUIT BREAKER
O
B FALCON | 2034

TITLE  DECALS, FALCON 2034 (WITH LINK BOOM) (SPANISH LANGUAGE)

SIMON AERIALS INC.  wvsrocc. o | o PLATE 99.72




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QTY.
17 | 10-083000 - | DECAL, "SIMON" NAME (Black, 102 mm [4"] high) 3
18 | 10-129300 DECAL, "FALCON" NAME 2
19 10-129400 DECAL, MODEL "2034" 2
g % s P i i o »% g 1

=131

221 mm [9"] wide x 344 mm [13-1/2"] high) 1
10-126800 DECAL, STRIPING ([4] Orange stripes, 95 mm [3-3/4"] wide)
Bulk item, order as needed. 4.7 M [15.5 Ft] needed here.) | A.R

TITLE  DECALS, FALCON 2034 (WITH LINK BOOM) (SPANISH LANGUAGE)

PART

PLATE 99.72 SIMON AERIALS INC- NEW 27 DEC., 1994 | NO.

NO.




3 A& DANGER

(" THESE HAZARDS WRL RESULT IN DEATH OR SERIOUS INURY ]
1 6 ( GLECTROCUTION
— B mmme || e

PLATFORM CAPACITY
17 750 LBS. (340 kg) |

OPERATOR'S MANUAL
ENCLOSED
50 NOT REMOVE OPERATOR'S MANUAL
FRCHM MACHNE, REPLACE WANUAL ¥
DAMAGED GR MISING. o

365 OPERATOR MANUAL
FOR FURTHER INSTRUCONS

____________________

siman
@/

KEEP AWAY

CAPACIDAD DE EXTENSION DE LA PLA'IAFORMA

13 ~ [ FiUiDo HiDRAULICO
14 UNICAMENTE ..

\ BOMBA | VALVULA DE
DEL | LIBERACION
20 \ 7 DANGER FRENO | DEL MOTOR
(_ELECTROCUTION ) N — — X
fjf VALVULA:_
DEL
i FRENO |

MANUAL BRAKE RELEASE
MACHINE WILL ROLL FREELY ON SLOPES WITH BRAKES RELEASED.
BLOCK WHEELS OR ATTACH WINCH CABLE BEFORE RELEASING BRAKES,
DO NOT DRIVE MACHINE WITH BRAKES RELEASED.
TO RELEASE BRAKES AND WHEE( MOTORS.

© CLOSE BRAKE VALVE BY TURNING HANOLE
CLOCKWISE (5 ) UNTIL FULLY CLOSED.
© OPEl VE BY MOVING.

LEVER in_m. O VALVE BODY.
© OPERATE BRAKE HAND PUMP TO
DISENGAGE BRAKES,

) BETY

2 TORETURN TO NORMAL OPERATIGN,
1 © CLOSE MOTOR VALVE BY TURNING LEVER
PERPENDICULAR TO VALVE BODY.
@ OPEN BRAKE VALVE BY TURNING HANDLE
OUNTERCLOCKWISE (2> ) 2-3 TURNS,

LIBERACION DEL FRENO MANUAL 5
VEANSE LAS INSTUCCIONES EN EL INTERIOR £

Art # AG0.00711E

EMERGENCY LOWERING )

CAPACIDAD DE LA PLATAFORMA
340 kg —

EMERGENCY
oP

A DANGER EMERGENCY LOWERING

= T MANUAL, VALVE (3 THE AEO KNOB BELOW.

THESE HAZARDS WILL RESULT IN DEATH OR SERIOUS lNJURv] Rty i RED KNOB IN, TURN

CONTERCLOCKWISE 1 ADIVELEASE, THE PLATFORMWIL

LOWER UNTIL THE KNOS (8 RE:

* TORETU MACHNE To o i FusHTHE RED

TURN GLOCKWISE 180- AND RELEASE.

RUATS RETURM it XNOB 0 NORMAL OPERATING FONTION
'BEFORE OPERATING LIFT CONTROLS.

oFF
GROUND | PLATFORM P

O O ow|

[ 1 9

corves - o /
o =R FALCON|[2034

TIILE  DECALS, FALCON 2034 (WITH LINK BOOM) (SPANISH LANGUAGE)

SIMON AERIALS INC.  wvzrowe o | o PLATE 99.72




	
	Return to Index
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	

